
 
 
 
 

 
 
 
 
Pa r t s  Manua l  

Version 2.0



Ver. 2.0  Oct. 2008 1. 

ASSEMBLY LOCATION 1

3

5

8

9

1
2

7

4

6

Page 37

   Item 42



Item     Part Number Description Type Qty SC
1 Z164490010 FUSER ASSY (120V) 120V 1 A
2 ＊ ---- FEEDER ASSY 1 N
3 Z055180020 TR/ST CORONA ASSY 1 A
4 Z161390010 ROLL PAPER DECK ASSY 1 120V 1 D
5 PPEC3100E-G IPS 945 IPS complete
5 IPS3100-NOIF-G IPS 945 - no IF without I/F Board
5 PPEJSERIAL IF CARD
5 PPEPS915 POWER SUPPLY
6 Z051300110 CUTTER 1 B
7 Z163580010 SCANNER ASSY 1 C
8 PPEHDSEAGATE380215 HDD 80GB IDE  1 B
9 PPE512RAMDDR2 MEMORY DDR2 512M  1 B



Ver. 2.0  Oct. 2008 2. 

ASSEMBLY LOCATION 2

1

23

4

6

5



Item     Part Number Description Type Qty SC
1 Z055180010 IM CORONA ASSY 1 A
2 Z166990010 LED HEAD ASSY 1 B
3 SUP3000-101 PHOTOCONDUCTIVE DRUM 1 A
4   
5 Z164680010 DEVELOPER MAIN ASSY 1 D
6 Z164680020 HOPPER ASSY 1 D



Ver. 2.0  Oct. 2008 

ENGINE FRAME PARTS ASSY 1

3. 

5

8

5

9

6

3

1

24

3
9

10

12

10

10

13

10

9

9

8

9

9

17
16

15

9

9

8

9

9

14

7

14

8

8

9

21

9

9

9

7

18

19
11

20

1

2

9

20



Item     Part Number Description Type Qty SC
1 Z056700020 FAN ASSY ASFN60372 2 C
2 6915203084 PAN HEAD SCREW,W/SW FW M3×30,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
3 Z053100020 PIN 2 D
4 9000450375 SNAP BAND SKB-131PW 3 D
5 Z053100070 SPRING LEAF 2 D
6 Z053101420 SEAL 2 1 D
7 Z163100250 GUIDE 2 D
8 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
9 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 51 D

10 ＊ 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
11 Z163100010 BRACKET 2 D
12 9000450464 WIRE SADDLE LWS-1316Z 1 D
13 9000450461 WIRE SADDLE LWS-0711Z 1 D
14 Z053101010 SLIDER 2 D
15 Z163100190 BRACKET 8 1 D
16 9000101098 TONER DENSITY SENSOR GP2Y40010K0F 1 C
17 Z053101100 BRACKET 30 1 D
18 Z053101110 BRACKET 31 1 D
19 Z163100310 SHEET 1 D
20 Z163100210 BRACKET 10 2 D
21 ＊ Z163100020 BRACKET 2 1 D



ENGINE FRAME PARTS ASSY 2

4. 

A 

A 
E 

C 

C D E F 

D 

C 

F 

E 

B 

B 

2 3 4129

29

29

5

7

29

6

31
30

30

29

29

5

8

29

29

6

32 30

13

14

15

16

6

17

16

18

19

20

15

15

30

9

9

5

7

9

9

6

6

11 10

10

9

9

5

44

9

9

6

12 10

10

21
48

23

41

24

26
22

40

25

6

6

28

28

34

43

42

35

33

36

28

28

28 28

37

28

28

28

28

28

39

27

27
28

28

28

28

28

28

28

28

38

28

28

Ver. 2.0  Oct. 2008

28

49

28
45

46

47



Item     Part Number Description Type Qty SC
1 Z053100820 BRACKET 20 2 D
2 Z053100831 BRACKET 21 1 D
3 Z053100840 BRACKET 22 2 D
4 Z053100850 BRACKET 23 1 D
5 Z053100800 HOLDER 6 D
6 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D
7 ＊ Z053100890 SPRING 7 4 D
8 Z053100900 SPRING 8 1 D
9 6807033306 RETAINING RING-E E3,Ni 12 D

10 Z053100810 ROLLER COUNTER 6 D
11 Z053100860 SHAFT 5 2 D
12 Z053100870 SHAFT 6 1 D
13 Z053100220 GUIDE 2 1 D
14 Z053100090 PLATE 2 1 D
15 9000450375 SNAP BAND SKB-131PW 5 D
16 9000100982 SENSOR PS117ED1 2 C
17 Z053100440 BRACKET 11 1 D
18 Z163100170 PLATE 2 1 D
19 9000450544 EDGE SADDLE EDS-4 1 D
20 Z163100220 SHAFT 4 1 D
21 9000780029 BEARING (LNR-1680HHR) LNR-1680HHR,POP24LY121 2 D
22 9000820011 WASHER 8.1×14×0.2t 2 D
23 Z163100230 GEAR HELICAL 20T 1 D
24 6949408302 CAP SCREW M3×6,Fe+BK 1 D
25 Z053100100 BRACKET 1 D
26 Z163100240 GEAR HELICAL 34T 1 D
27 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
28 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 49 D
29 ＊ 6807033304 RETAINING RING-E E2,Ni 12 D
30 6601120260 ROLLER COUNTER 6 D
31 Z163100340 SHAFT 5 2 D
32 Z163100350 SHAFT 6 1 D
33 Z053100770 BRACKET 18 1 D
34 Z053100780 BRACKET 19 1 D
35 9000450461 WIRE SADDLE LWS-0711Z 1 D



Item     Part Number Description Type Qty SC
36 Z053100150 BRACKET 3 1 D
37 Z053100160 BRACKET 4 1 D
38 Z053101180 BRACKET 32 1 D
39 Z053101190 BRACKET 33 1 D
40 9000780165 BEARING (608ZZNRSD03) 608ZZNRSD03M3MTLY121 1 D
41 ＊ 6951421509 SET SCREW M4×6,Fe+Bkn 1 D
42 Z053100270 COVER 1 D
43 Z053100280 COVER 2 1 D
44 Z053101430 SPRING 10 1 D
45 Z053101230 BRACKET 35 1 D
46 Z053101220 BRACKET 34 1 D
47 Z053101250 BRACKET 37 1 D
48 9000770018 RETAINING RING-C 1 D
49 ＊ Z053101240 BRACKET 36 1 D
50 ----
51 ----
52 ----



A

A

C

C
D

E

E

B

B

D

ENGINE FRAME PARTS ASSY 3

5. 

2

2

3

1

5

10

11
11

61213 11

11

35

35

36

34

34
17

18

1921

11

31
35

24

22

11

35

41

35

27

26

28

29

33

43

25

35

35

35

22

30

30

3

4

11

26

12

13

17

20

30

3839

40

30

18

21

35

42

2222

18

14

16

15

35

37

43
44

45

46
47

48

35

32

23

34
35

35
35

41

9

43

51
8

367

9

50

49

Ver. 2.0  Oct . 2008

43
8

36
Page 37

   Item 41

Page 37

   Item 41
DRUM BLOCK FIX TOOL



Item     Part Number Description Type Qty SC
1 Z053100450 BRACKET 12 1 D
2 Z053100380 PLATE ELECTRODE 4 D
3 Z053100410 PLATE ELECTRODE 2 4 D
4 Z053100040 PIN 3 1 D
5 Z163100140 BLOCK 1 D
6 Z163100150 BLOCK 2 1 D
7 Z053101120 COLLAR 4 1 D
8 1155500120 COLLAR C-FSR GEAR 2 D
9 Z053100560 COLLAR 2 D

10 Z053100030 PIN 2 1 D
11 9000450375 SNAP BAND SKB-131PW 11 D
12 9000450334 EDGE SADDLE EDS-0607U 2 D
13 Z053100570 STOPPER 2 D
14 Z053100580 STOPPER 2 1 D
15 Z053100600 SPRING 3 1 D
16 Z053100590 COLLAR 2 1 D
17 Z053100110 PIN 4 2 D
18 9000450544 EDGE SADDLE EDS-4 3 D
19 Z053100290 HOOK 1 D
20 Z053100300 HOOK 2 1 D
21 Z053100350 PIN 8 2 D
22 1159100060 BUSH B-F8-13 4 D
23 Z053100420 SPRING 1 D
24 Z053100430 SPRING 2 1 D
25 Z163100260 PLATE ELECTRODE 1 D
26 9000450336 BUSHING SB-4025 2 D
27 Z053100630 BLOCK 3 1 D
28 Z053100640 PLATE 4 1 D
29 Z053100650 PLATE ELECTRODE 4 1 D
30 6807033310 RETAINING RING-E E7,Ni 5 D
31 Z053120020 BRACKET 7 ASSY 1 D
32 Z053120030 BRACKET 8 ASSY 1 D
33 6923212076 BIND.HEAD TAPPING SCREW M3×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
34 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
35 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 20 D



Item     Part Number Description Type Qty SC
36 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
37 6908203102 BIND.HEAD SCREW M4×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
38 Z053120010 BRACKET 2 ASSY 1 D
39 Z051600310 PULLEY 3 1 D
40 Z161600860 SPRING 1 D
41 6802015211 FLAT WASHER M4,Fe+ZC(3価ｸﾛﾒｰﾄ） 4 D
42 Z053100260 BRACKET 6 1 D
43 Z053100670 BLOCK 4 4 D
44 Z161600820 GEAR HELICAL 23T 1 D
45 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
46 Z161600850 PULLEY GEAR 1 D
47 Z163100320 PLATE 2 1 D
48 Z051600490 BELT 4 (120S3M369) 1 C
49 Z163100300 ROLLER CLEANING 1 D
50 ＊ 6914202100 BIND.HEAD SCREW,W/OTW M4×8,Fe+Ni 1 D
51 ＊ Z168580040 DRUM BLOCK FIX TOOL 1 D



Ver. 2.0  Oct. 2008 

ENGINE FRAME PARTS ASSY 4

6. 

1

26

22

22

3 4

2

5

6

25

27

25

8

8

7

9

9

9

9

20

22

10

23

2322

17

18

19

11

11

12

22

13

15

7

14

22

16

24

19

21

22

23

23

10

22



Item     Part Number Description Type Qty SC
1 Z053100200 SHAFT 1 D
2 Z053100180 BRACKET 5 1 D
3 6807033310 RETAINING RING-E E7,Ni 1 D
4 7101703210 COUPLING 1 D
5 7101700510 SLIT PLATE 1 D
6 9000750031 PARALLEL PIN φ3×14(SUS201) 1 D
7 6601100100 CAM 2 D
8 9000790040 BUSH B-F10-17 2 D
9 6807033311 RETAINING RING-E E8,Ni 4 D

10 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
11 9000450461 WIRE SADDLE LWS-0711Z 2 D
12 Z053100170 BRACKET MOTOR 1 D
13 9000380072 DC MOTOR DU2422-1 1 C
14 Z053100190 BRACKET SENSOR 1 D
15 9000100811 SENSOR GP1A73AJ000F 1 C
16 9000450544 EDGE SADDLE EDS-4 1 D
17 Z053100500 BRACKET 14 1 D
18 Z053100510 BRACKET 15 1 D
19 Z053100720 BRACKET 16 2 D
20 Z053100490 BRACKET 13 1 D
21 Z053100740 BRACKET 17 1 D
22 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 11 D
23 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
24 6915203082 PAN HEAD SCREW,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
25 9000750020 PARALLEL PIN φ3×15(SUS303) 2 D
26 Z053100920 BRACKET 24 1 D
27 6923212076 BIND.HEAD TAPPING SCREW M3×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



LED FRAME ASSY

7. 

2

1920

22

3

3
3

4

4

8

11

12

9

14

21

15

3

3

3
3

16

1

5

5

17

23

24

1

1

1

2

19

18

3

6

3

3

7

3

13

10
3

11

8

9

9

9

9

12

20

Ver. 2.0  Oct. 2008

A 

B 

B 

A 



Item     Part Number Description Type Qty SC
1 9000450336 BUSHING SB-4025 6 D
2 Z053800040 PIN 2 D
3 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 30 D
4 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
5 9000450375 SNAP BAND SKB-131PW 4 D
6 Z053800110 PLATE 1 D
7 Z053800180 PLATE 3 1 D
8 Z053800120 SPRING LEAF 2 D
9 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 10 D

10 Z053800070 BRACKET 1 D
11 Z053800140 BLOCK 2 D
12 Z053800131 SPRING LEAF 2 2 D
13 Z056400160 HV SOCKET ASSY 1 D
14 9000420038 SPACER KGLS-6S 1 D
15 9601101890 PCB BRACKET 1 D
16 7201102850 HANDLE 1 D
17 9000450461 WIRE SADDLE LWS-0711Z 4 D
18 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
19 1159100060 BUSH B-F8-13 2 D
20 6807033310 RETAINING RING-E E7,Ni 2 D
21 9000450334 EDGE SADDLE EDS-0607U 1 D
22 Z053800170 PLATE 2 1 D
23 Z166400640 EARTH LEAD 6 1 D
24 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 1 D



A 

D 

C 

A 

C 

MAIN FRAME PARTS ASSY 1

8.   

D 

1

1

14
582

1044

44

62

47

62

44

52 44
44

48

49

52

44

44

44

12

1313

1414

21 20

25

44

26

30
14

31

32

29

27

56

22
23

23

44

50

5345

45

16

2

2
10

10

11

11

11

9

9

9

1

58

58

58

58
15

14

1418

44

5

5

44

17

19

5
5

5

5

5

53

2

44 58

44

5

2

4

4
36

36

55

19

2
28

51 44

33

35

35

37

34

2

2
5

53

5

14

2

2
2

3

58

40

59

52

60

38

46

61

41 

57 

39 

2
3

2

43

42

38

44

42

14

8

6

7

Ver. 2.0  Oct. 2008

52
2

58

54

54



Item     Part Number Description Type Qty SC
1 Z161600660 PULLEY 9 3 D
2 6807033310 RETAINING RING-E E7,Ni 25 D
3 1159100060 BUSH B-F8-13 2 D
4 6949408302 CAP SCREW M3×6,Fe+BK 2 D
5 9000780029 BEARING (LNR-1680HHR) LNR-1680HHR,POP24LY121 11 D
6 Z161600480 SHAFT 6 1 D
7 Z161600310 FLANGE 3 1 D
8 Z051600630 FLANGE 3 1 D
9 Z051620020 PLATE 9 ASSY 3 D

10 Z051600450 SPRING 2 3 D
11 Z051600310 PULLEY 3 3 D
12 Z161600580 BELT (90S3M576) 1 C
13 Z161600400 PULLEY 4 2 D
14 6951421509 SET SCREW,W.POINT M4×6,Fe+BK 8 D
15 Z161600470 BELT (90S3M756) 1 C
16 Z161600460 BELT (90S3M699) 1 C
17 Z161620020 PLATE 9 ASSY 1 D
18 Z161600650 BRACKET 7 1 D
19 Z051600020 SPRING 2 D
20 Z166700010 DC MOTOR DRG-6236-226 1 C
21 Z161600520 PLATE 10 1 D
22 Z166700020 DC MOTOR DRG-6236-226B 1 C
23 9000800160 PARALLEL KEY S45C  4×4×16 2 D
24 ＊ ----
25 7106704020 CLUTCH MIC5NE-45 1 C
26 Z161600320 GEAR 2 1 D
27 Z161600330 GEAR 3 1 D
28 Z051600241 PIN 6 1 D
29 Z161600770 BRACKET 8 1 D
30 Z161600490 SHAFT 7 1 D
31 Z161600600 GEAR 4 1 D
32 Z051620010 PLATE 5 ASSY 1 D
33 Z051600211 PLATE 11 1 D
34 Z051600031 GEAR 1 D
35 Z051600370 GEAR 7 2 D



Item     Part Number Description Type Qty SC
36 Z051600380 COLLAR 2 D
37 Z161600500 SHAFT 8 1 D
38 4211-17 SPUR GEAR,30T(φ8) 2 D
39 4211-48 SPUR GEAR 24T(φ8) 1 D
40 Z161600080 SHAFT 2 1 D
41 Z161620010 PLATE ASSY 1 D
42 6817114032 PARALLEL PIN φ2×14,SUS303 2 D
43 Z161600380 PULLEY 3 1 D
44 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
45 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
46 Z161600360 GEAR 30T 1 D
47 Z051101320 COVER 10 1 D
48 Z161600090 BRACKET 1 D
49 Z161600100 BRACKET 2 1 D
50 Z161600430 PULLEY 7 1 D
51 Z051600671 PITCH CIRCLE PULLEY 1 D
52 9000780165 BEARING (608ZZNRSD03) 608ZZNRSD03M3MTLY121 2 D
53 9000820011 WASHER AR D
54 9000780006 BEARING (608ZZ/L353) 608ZZ/L353 2 D
55 9000820012 WASHER φ8.1×φ14×0.5,BS AR D
56 Z161600790 SHAFT 10 1 D
57 Z161600120 PLATE 2 1 D
58 9000770018 RETAINING RING-C No.STW-8 10 D
59 Z161600040 SHAFT 1 D
60 Z161600370 GEAR 36T 1 D
61 Z161600630 PULLEY 8 1 D
62 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 5 D



J 

J 

Ver. 2.0  Oct. 2008 (US)

MAIN FRAME PARTS ASSY 2

9. 

1

1

3

27

27

A 

B 

B 

C 

C 

E 

E 

H 
H 

G 

G 

F 

F 

3

8

16

17

16

16

16

16

15

14

16

16

16

27

3

14

15

16

16

16

17

28

28

16

16

16

20

21

22

12

16

16
16

16

16

16

16

16

16

1819

16

16

16

16

16

18
19

3

16
25

16

23
24

A 

5

13

13

6

26

7

7

7

73233

34

30

32
31

29
35



Item     Part Number Description Type Qty SC
1 Z051100780 DUCT 6 2 D
2 ----
3 6908203108 BIND.HEAD SCREW M4×35,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 13 D
4 ----
5 Z161100090 GUIDE 1 D
6 Z161100100 GUIDE 2 1 D
7 Z051101940 SEAL 22 4 D
8 ＊ Z051100030 BRACKET BLOWER 1 D
9 ----

10 ----
11 ----
12 Z161100420 CASE 2 1 D
13 Z161120020 BRACKET 3 ASSY 2 D
14 ＊ Z161000050 CASTER 4 D
15 Z051000210 ADJUSTMENT LEVEL 4 D
16 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 100 D
17 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
18 Z051101020 SEAL 2 2 D
19 Z051101030 SEAL 3 2 D
20 Z161100240 CASE 1 D
21 Z116700010 FAN ASSY ASFN90372　□90 1 C
22 Z161100270 COVER 6 1 D
23 9000450461 WIRE SADDLE LWS-0711Z 2 D
24 9000450464 WIRE SADDLE LWS-1316Z 2 D
25 Z051101580 BRACKET 37 1 D
26 Z051101610 BRACKET 40 1 D
27 9000470140 DC BLOWER D12F-24BL 05 3 C
28 6946203345 CRS.HEX.HEAD BOLT,W/SW M5×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 12 D
29
30
31
32
33
34 Z161120060 BRACKET 9 ASSY 1 D
35 ＊ Z161100190 BRACKET 11 1 D



MAIN FRAME PARTS ASSY 3

10. 

B 

C 
B 

A 

A 

C 

D 

D 

1

3

5
10

11

5

10

12

12

35

12

31

13

24

30

20

31

41

31

31

31

31

31

31

10 16
15

36

31
31

34

31

19 11

6

4

2

28

31
31

31

31

10

9

8
14

8

7
6

20

19

31

23

23

32

37

38

39

26

29

25
26

23

23

33

31

31 21

22

29

40

27

10

33
31

31

31

31

18

31

18

37

38
39

Ver. 2.0  Oct. 2008



Item     Part Number Description Type Qty SC
1 Z051120040 RESIST ROLLER ASSY 1 D
2 Z161100440 RESIST ROLLER 1 D
3 Z051100420 BRACKET 5 1 D
4 Z051100430 BRACKET 6 1 D
5 Z051100300 PLATE 2 D
6 Z051100270 PIN 2 2 D
7 Z051100310 SPRING 1 D
8 ＊ 9000770017 KL CLIP 2 D
9 Z056400070 HV SOCKET ASSY 1 D

10 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 14 D
11 Z051120030 PLATE 9 ASSY 2 D
12 Z051120020 PLATE 4 ASSY 3 D
13 Z051101530 GUIDE PLATE 1 D
14 Z051100320 SPRING 2 1 D
15 Z161100600 PLATE SPRING 1 D
16 Z161100590 SHEET 1 D
17 ----
18 Z051300960 HOLDER SHAFT 2 D
19 1159100060 BUSH B-F8-13 2 D
20 Z051120010 PLATE 2 ASSY 2 D
21 Z051600360 GEAR 6 1 D
22 6951421509 SET SCREW,W.POINT M4×6,Fe+BK 1 D
23 6807033310 RETAINING RING-E E7,Ni 4 D
24 Z051100380 SPRING 3 1 D
25 4612N-0 CLUTCH BRAKE ASSY 1 D
26 9000820012 WASHER φ8.1×φ14×0.5,BS AR D
27 9000770006 GRIP RING φ8,Fe+BK 1 D
28 Z051100930 SHEET 1 D
29 9000780029 BEARING (LNR-1680HHR) LNR-1680HHR,POP24LY121 2 D
30 Z051101520 PIN 9 1 D
31 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 42 D
32 Z051100390 SPRING 4 1 D
33 Z161100110 BRACKET 6 2 D
34 Z051101510 PLATE 19 1 D
35 Z051101230 SEAL 3 1 D



Item     Part Number Description Type Qty SC
36 6915203099 PAN HEAD SCREW,W/SW FW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 1 D
37 Z051101220 PLATE ELECTRODE 2 D
38 Z051101340 PLATE 17 2 D
39 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 4 D
40 Z051100870 PIN 7 1 D
41 Z051101500 PLATE 18 1 D



MAIN FRAME PARTS ASSY 4

11. 

2

27

28

28

28

30

28

29

6

32

28

3
4

4

7

8

10

11

12

13

16

16

31

19

19

20 21

27

27
28

2828

22

16

15

14

9

1

16
16

18

19

2425

26

23

28

28

3

3131

27

Ver. 2.0  Oct. 2008 (US)

18 18

17

28

28

27

28

28

28

19

19

Page 37

  / Item 7

28

36



Item     Part Number Description Type Qty SC
1 ＊ Z161100710 BRACKET CONNECTOR 3 1 D
2 Z051100700 BRACKET CONNECTOR 5 1 D
3 9000400023 SOLID STATE RELAY AQJ416V 2 C
4 6802015211 FLAT WASHER M4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
5 ----
6 6909203076 PAN HEAD SCREW,W/SW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
7 Z051100110 BRACKET RELAY 1 D
8 9000370057 RELAY G7L-2A-TUB(DC24V) 1 C
9 ＊ 9000450544 EDGE SADDLE EDS-4 1 D

10 Z051100050 BRACKET POWER CABLE 1 D
11 9000360055 BREAKER W28-XQ1A-15 1 C
12 Z056160010 NOISE FILTER ASSY SUP-J15G-E 1 D
13 6806012291 OUTER TOOTHED LOCK WASHERM4,Fe+Ni 1 D
14 9000340066 FUSE HOLDER F-64 AD 1 C
15 9000340067 FUSE HOLDER F-64 BD 2 C
16 9000450375 SNAP BAND SKB-131PW 13 D
17 9601101890 PCB BRACKET 1 D
18 9000420038 SPACER KGLS-6S 6 D
19 Z161100480 BRACKET 18 9 D
20 Z051100040 BRACKET SWITCH 1 D
21 9000310189 SWITCH AJ8R2004BBCF 1 C
22 9000450334 EDGE SADDLE EDS-0607U 1 D
23 Z111100300 BRACKET 27 1 D
24 9000310202 SWITCH FA1L-AA22 1 C
25 Z051100970 PLATE 10 1 D
26 Z111100310 SPRING 5 1 D
27 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 11 D
28 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 26 D
29 6908206099 BIND.HEAD SCREW M4×6,Bs+Ni 1 D
30 6905202077 FLUSH HEAD SCREW M3×8,Fe+Ni 2 D
31 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 3 D
32 9000340064 FUSE 2153.15MXP 3 C
32 9000340084 FUSE TSC3.15AH 3 C
33 ＊ ----
34 ＊ ----



Item     Part Number Description Type Qty SC
35 ----
36 ＊ Z161100690 DUCT 1 D



MAIN FRAME PARTS ASSY 5

12. 

9

34

41

42

10

31

41

5

41

41

11

12
52

43
14

14

14

14

13

13

22

15

18

60
1

1
60 63

64

20

41

41

24

25

3

2

4

47

41

41
46

62

48

57 57
16

56

56

27

21
59

23

23

19

13

21

19

64

63

29

50
55

27

15

13

12

437

8

52

13

53
54

20
35

35

39

41

41

61

41

40

41

41

44

40

42

47

41

44

41

35

389

37

36

27

17

17

14

14

14

6141

44

41

13

28

59

24

30

32
33

43

39

41

41

45

44

4449

Ver. 2.0  Oct. 2008

53
54

40

Page 37 / Item 8

58

6

6

58

26

27

45

25

51

40

64



Item     Part Number Description Type Qty SC
1 Z111100320 COLLER 2 2 D
2 Z161100340 BRACKET 16 1 D
3 Z161100350 PLATE 1 D
4 Z161100370 SPRING 1 D
5 Z161100020 BRACKET 2 1 D
6 Z051100770 DUCT 5 2 D
7 Z051101890 PCB BRACKET 1 D
8 Z051101900 PCB BRACKET 2 1 D
9 9000310068 SWITCH V-162-1C25 10E 1 C

10 Z161100010 BRACKET 1 D
11 9000310202 SWITCH D2D-3104-3 1 C
12 Z051100440 SLEEVE 2 D
13 9000450336 BUSHING SB-4025 9 D
14 9000450372 SNAP BAND SKB-131PWD 9 D
15 Z051100500 BRACKET 7 2 D
16 ＊ 6807033310 RETAINING RING-E E7,Ni 2 D
17 Z051100680 GAS SPRING 2 C
18 Z111100260 PLATE 6 1 D
19 Z051100450 PIN 5 2 D
20 ＊ 9000450544 EDGE SADDLE EDS-4 2 D
21 Z161100410 PIN 2 2 D
22 9000450461 WIRE SADDLE LWS-0711Z 3 D
23 6807033307 RETAINING RING-E E4,Ni 2 D
24 Z051100710 RAIL C3601-20A 2 C
25 ＊ Z161302410 LOCK SHAFT RECEIVER 2 D
26 9000450337 BUSHING SB-2718 1 D
27 9000450375 SNAP BAND SKB-131PW 14 D
28 Z111100250 PLATE 5 1 D
29 Z161100330 BRACKET CONNECTOR 1 D
30 9000310163 SWITCH CS1A-B2CA 1 C
31 6915203082 PAN HEAD SCREW,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
32 Z161100530 SPRING 3 2 D
33 9601101070 COLLAR(DC) 2 D
34 Z051100280 BRACKET 3 1 D
35 9000450464 WIRE SADDLE LWS-1316Z 5 D



Item     Part Number Description Type Qty SC
36 Z051100960 BRACKET 28 1 D
37 Z051100980 PLATE 11 1 D
38 Z051101000 SPRING 6 1 D
39 9601101890 PCB BRACKET 4 D
40 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
41 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 40 D
42 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
43 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
44 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
45 9000730080 BIND.HEAD SCREW M4×18,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
46 6908203077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
47 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 6 D
48 Z161100230 BRACKET 13 1 D
49 Z161100220 BRACKET 12 1 D
50 Z161120030 BRACKET 17 ASSY 1 D
51 Z161100520 COVER 9 1 D
52 Z051101170 PLATE 12 2 D
53 Z051101411 SPRING 7 2 D
54 6803015229 FLAT WASHER M3,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
55 Z161100470 COLLAR 2 2 D
56 Z051101450 PIN 8 2 D
57 Z051101460 ROLLER 2 D
58 Z051101710 HIMELON 4 D
59 Z161100400 COLLER 2 D
60 Z111100270 PIN 2 2 D
61 ＊ 6947203322 CRS.Hex.HEAD BOLT,W/SW FW 4 D
62 ＊ Z161100750 COVER 11 1 D
63 ＊ 9000770023 KL CLIP 4 D
64 ＊ 9600800250 LABEL,CAUTION HOT 1 D



13.

SCANNER ASSY 1

1

3

4

2

8

5

9

15

14

14

7

6

10

11

11

12

13



Item     Part Number Description Type Qty SC
1 Z168300410 CIS SENSOR A 1 C
1 Z168300420 CIS SENSOR B 1 C
1 Z168300430 CIS SENSOR C 1 C
1 Z168300440 CIS SENSOR D 1 C
1 Z168300450 CIS SENSOR E 1 C
1 Z168300460 CIS SENSOR F 1 C
1 Z168300470 CIS SENSOR G 1 C
1 Z168300480 CIS SENSOR H 1 C
1 Z168300490 CIS SENSOR I 1 C
1 Z168300500 CIS SENSOR J 1 C
1 Z168300510 CIS SENSOR K 1 C
1 Z168300520 CIS SENSOR L 1 C
1 Z168300530 CIS SENSOR M 1 C
1 Z168300540 CIS SENSOR N 1 C
1 Z168300550 CIS SENSOR O 1 C
1 Z168300560 CIS SENSOR P 1 C
2 Z058300010 DAMPER FYN-P1-R 1 C
3 Z058300020 DAMPER FYN-P1-L 1 C
4 Z168300340 SHEET GUIDE RK 1 C
5 ＊ Z168300610 P1 SHT GUIDE L2 1 C
6 Z168300350 SHEET GUIDE J 1 C
7 Z168300320 SHEET GUIDE FK 1 C
8 Z168300580 STITCH ADJUSTMENT CHART 1 C
9 ＊ Z168300620 X3 DOC ROLL ASSY 5 C

10 ＊ Z168300650 P4 GUARD DOC L 1 C
11 ＊ Z168300680 P4 GUARD DOC 55S 2 C
12 ＊ Z168300660 P4 GUARD DOC C 1 C
13 ＊ Z168300670 P4 GUARD DOC 55 1 C
14 ＊ Z168300630 P4 GUARD DOC S 2 C
15 ＊ Z168300640 P4 GUARD DOC M 1 C



Ver. 2.0  Oct. 2008 14. 

SCANNER ASSY 2

1

2

3

4

7

6

9

6

6

5

7

8

7



Item     Part Number Description Type Qty SC
1 Z168300360 SCAN GLASS ASSY 5 A
2 Z168300370 PINCH ROLLER ASSY 20 C
3 Z168300300 FEED ROLLER R 1 C
4 Z168300290 FEED ROLLER F 1 C
5 Z168300310 TIMING BELT 1 C
6 ＊ Z168300400 PRESS ASSY 2 3 C
7 Z168300390 PRESS ASSY 1 3 C
8 Z168300380 STAY ASSY 1 C
9 ＊ Z168300690 PRESS ASSY 3 1 C



SCANNER ASSY 3

15. 

1

3

1

4

2

2



Item     Part Number Description Type Qty SC
1 Z168300240 COVER SENSOR 2 C
2 Z058300300 SENSOR PS117ED1 7 C
3 Z168300260 MOTOR ASSY 1 C
4 9000310163 SWITCH CS1A-B2CA 1 C



IM CORONA ASSY

16. 

3

7

9

11

12

13

8

10

15

16 

13

4

14

6

1

16

5
17

17

Page 37 / Item 2

17

17

15

17

2

17

17

17

17

17

17

Ver. 2.0  Oct. 2008

Page 37

  ITEM 4



Item     Part Number Description Type Qty SC
1 Z055100120 PLATE GRID 1 C
2 Z055100040 BLOCK 2 1 D
3 Z055100090 PLATE ELECTRODE 1 D
4 Z055100110 SPRING 1 D
5 Z055100030 BLOCK 1 D
6 6941421504 SET SCREW M3×6,Fe+BK 1 D
7 Z055100060 COVER 2 1 D
8 Z055100050 COVER 1 D
9 Z055100080 WIRE HOOK 2 1 D

10 Z055100070 WIRE HOOK 1 D
11 Z055100170 HOOK 1 D
12 Z055100180 ELECTRODE PLATE 2 1 D
13 3622-4 HEIGHT ADJUSTER 2 D
14 Z055100100 BLOCK 3 1 D
15 6905207076 FLUSH HEAD SCREW M3×6,PC 2 D
16 6905207079 FLUSH HEAD SCREW M3×12,PC 2 D
17 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 11 D



TR/ST CORONA ASSY

17. 

2

3

2

11

4

9

8

6

6

5

2

 Page 37 / Item 3

3

3

11

7

7

89

10

12

6

6

5

Ver. 2.0  Oct. 2008

1

 Page 37 / Item 5

 Page 37 / Item 5



Item     Part Number Description Type Qty SC
1 Z055100210 SHEET 1 D
2 3624-6 CORONA GUARD A 6 D
3 3624-7 CORONA GUARD B 6 D
4 Z055100140 BLOCK 4 1 D
5 Z055100160 COVER 3 2 D
6 9000730107 SLOTTED SET SCREW 4 D
7 Z055100190 PLATE ELECTRODE 3 2 D
8 3505100160 HEIGHT ADJUSTER 2 D
9 4205100220 HEIGHT ADJUSTER 2 D

10 6908206082 BIND.HEAD SCREW M3×20,Bs+Ni 2 D
11 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
12 Z055100150 BLOCK 5 1 D



DEVELOPER MAIN ASSY 1

18. 

47

49

29

7

A 

A 

17

17

13
17

22

18
50

25

25

45

47

48
47

4747

2

9

6

33

46

51

25

35

43

10

1

4

8

13

18
39

36
37

18

18

19

21
31

22

23

24
25

4427
28

12

30

38

48 47

48
20

47
47

47

20

18

34
47

39

31

39

32

40

41

18
19

44
3

32

42

11

44

44

5

47

47

26

47

Ver. 2.0  Oct. 2008

36
37

6

7

48

14

15

15
16

16

48
37

37

52

53

Page 37

   Item 19

Page 37

   Item 21, 34

Page 37

   Item 15, 29

Page 37

   Item 15, 29

Page 37

   Item 22, 35

Page 37

   Item 23, 36

Page 37

   Item 16, 30

Page 37

   Item 17, 31

Page 37

   Item 18, 32

Page 37

   Item 20, 33

Page 37

  Item 20, 33

Page 37

  Item 18, 32

Page 37

  Item 16, 30

Page 37

  Item 17, 31 

Page 37

   Item 24

Page 37

   Item 25

Page 37

   Item 26, 37

Page 37

   Item 27, 38

Page 37

   Item 27, 38

Page 37

   Item 26, 37

Page 37

  Item 21, 34



Item     Part Number Description Type Qty SC
1 Z164620050 SEAL L ASSY 1 D
2 Z054600240 PIN 4 1 D
3 9000820046 WASHER φ8.1×φ12×0.2t 1 D
4 Z164600330 GEAR 15T 1 D
5 6807033308 RETAINING RING-E E5,Ni 1 D
6 Z054601290 SEAL 10 2 D
7 Z054601080 BRACKET 15 2 D
8 Z054620080 BRACKET 8 ASSY 1 D
9 Z164600100 BRACKET 9 1 D

10 Z054600330 BRACKET 14 1 D
11 6813032309 RETAINING RING-C C6,BK 1 D
12 9000820015 THRUST WASHER φ10.1×16×0.2 AR D
13 Z054601160 SPRING LEAF 2 2 D
14 Z164600580 ROLLER SUPPLY 1 D
15 Z164600530 SHEET 6 2 D
16 Z164600520 SHEET 5 2 D
17 9000780027 BEARING (6901LLUNR/2A) 3 D
18 6807033313 RETAINING RING-E E10,Ni 6 D
19 Z034600500 COUNTER ROLLER 2 D
20 6817114054 PARALLEL PIN φ3×16,SUS303 2 D
21 Z164600270 GEAR HELICAL 25T 1 D
22 Z054600510 COLLAR 3 D
23 Z164620030 BRACKET 10 ASSY 1 D
24 Z164620100 GEAR HELICAL 22T ASSY 1 D
25 9000820012 WASHER φ8.1×φ14×0.5,BS 4 D
26 Z054600380 COVER 1 D
27 ＊ 6807033312 RETAINING RING-E E9,Ni 1 D
28 9000820016 WASHER φ10.1×φ16×0.5,BS 1 D
29 Z164620060 SEAL R ASSY 1 D
30 Z164620020 BRACKET 7 ASSY 1 D
31 9000820019 WASHER φ12.1×φ20×0.2t 2 D
32 Z054600810 SPRING 2 2 D
33 Z054620090 GEAR HELICAL 28T ASSY 1 D
34 Z164620010 BRACKET 6 ASSY 1 D
35 Z054600740 GEAR HELICAL 30T 1 D



Item     Part Number Description Type Qty SC
36 9000730142 PAN HEAD SCREW, W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
37 6802015211 FLAT WASHER M4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
38 Z164600280 GEAR HELICAL 30T 1 D
39 6122 WASHER φ12.2×φ20×0.5t 3 D
40 ＊ Z054600790 COLLAR 3 1 D
41 6817114041 PARALLEL PIN 2.5×10(SUS) 1 D
42 Z164600300 GEAR HELICAL 30T 1 D
43 9000820008 WASHER φ6.1×φ12×t0.5 1 D
44 6807033310 RETAINING RING-E E7,Ni 4 D
45 Z164600320 GEAR 21T-34T 1 D
46 Z164620090 GEAR 29T-34T ASSY 1 D
47 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 31 D
48 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 5 D
49 Z054601260 SEAL 5 AR D
50 6817114056 PARALLEL PIN φ3×20,SUS303 1 D
51 Z164600310 GEAR 16T-34T 1 D
52 ＊ Z164600460 SEAL 17 1 D
53 ＊ Z164600470 SEAL 18 1 D



A 

A 

37

17

23

34

34

34

34

36

47

46

46
48

36
24

26

27

27
35

35

19

20

49

41

49

49

34

34

34

30

47

10

7

44

22

21
21

18

39

29

5

4

3

3

3

13

13

13

25

25

6
7

11

12

10

31
32

33

34

34
35

35

34

14

15

47

47

46 46

43

40

42

36

38

14
15

9

9

8

8

17

17

23
27

36

34
28

26

16

8

9

9

8
9

9
8

9
8

45

34

34

43

DEVELOPER MAIN ASSY 2

19. 

B 

B 

8



Item     Part Number Description Type Qty SC
1 ＊ ----
2 ＊ ----
3 Z164600370 SCREW A 3 D
4 Z054600870 SEAL 7 1 D
5 Z164600140 SEPARATOR 1 D
6 Z164600190 SEAL 9 1 D
7 6801015106 HEX.NUT M5,Class1,Fe+ZC(3価ｸﾛﾒｰﾄ) 2 D
8 9000820012 WASHER φ8.1×φ14×0.5,BS 8 D
9 6807033310 RETAINING RING-E E7,Ni 5 D

10 Z164600120 BRACKET 12 2 D
11 Z054601270 SEAL 6 1 D
12 Z054601280 SEAL 8 1 D
13 Z164600380 SCREW B 3 D
14 4205700010 GEAR 16T 2 D
15 6817114051 PARALLEL PIN φ3×10,SUS303 2 D
16 9000450108 CLAMP 3304(1/4) 1 D
17 7104607870 BUSH F8×16×5 4 D
18 Z164600240 SPRING LEAF 3 1 D
19 Z164600250 SPRING LEAF 4 1 D
20 Z054600550 SPRING LEAF 5 1 D
21 6803015229 FLAT WASHER M3,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
22 6801015104 HEX.NUT M3,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
23 Z164620040 BRACKET 17 ASSY 2 D
24 Z054600850 SPRING 3 1 D
25 ＊ 6905202075 FLUSH HEAD SCREW M3×5,Ni 12 D
26 Z054600580 BRACKET 18 2 D
27 6601700620 NUT 4 D
28 Z054600860 SPRING 4 1 D
29 Z164600260 SPRING LEAF 7 1 D
30 Z054601150 BRACKET 19 1 D
31 Z054600290 HOLDER 1 D
32 9000500182 SENSOR TSP15DA10C-01 1 C
33 9000450107 CLAMP 3303(3/16) 2 D
34 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 23 D
35 ＊ 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D



Item     Part Number Description Type Qty SC
36 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 5 D
37 6909203085 PAN HEAD SCREW,W/SW M3×35,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
38 6908203102 BIND.HEAD SCREW M4×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
39 Z054601400 SPRING LEAF 6 1 D
40 Z164600340 REINFORCEMENT 1 1 D
41 Z164600350 REINFORCEMENT 2 1 D
42 Z056400170 DEVELOPER HARNESS 1 D
43 Z054601200 PIN 3 2 D
44 Z054600561 HOLDER 2 1 D
45 6807033308 RETAINING RING-E E5,Ni 2 D
46 Z054601020 BRACKET 11 4 D
47 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
48 ＊ Z164600630 SEAL 24 1 D
49 ＊ 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D



20. 

1

2

3

4

11 12 13
16

17

18

19

20

24

35

21

23

22

27

14

15 24

24

24

24

24

33

34

24

24

28

30

24

24

24

24
32

25

26

5

6

10

7

9

8

A 

A 

29

24

HOPPER ASSY

Ver. 2.0  Oct. 2008

31

C

B

B

C



Item     Part Number Description Type Qty SC
1 9601700050 LEVER B 1 D
2 9601700120 GUIDE 1 D
3 9601700040 HOOK 1 D
4   
5 Z054600630 HOLDER 3 1 D
6 Z054600830 COVER 2 1 D
7 9601700150 JOINT R 1 D
8 Z054600620 BRACKET 19 1 D
9 9000380069 DC MOTOR DU2431-2 1 C

10 Z164600540 FRAME 4 1 D
11 9601700490 SPRING E 1 D
12 9601700350 GUIDE PIN B 1 D
13 9601700500 SPRING F 1 D
14 9601700390 STAY 1 D
15 9601700310 PLATE 1 D
16 9601700370 LEVER A 1 D
17 9601700360 SHAFT LEVER 1 D
18 Z054600770 SEAL 5 1 D
19 9601700060 HOOK 1 D
20 9601700510 SPRING G 1 D
21 9000450334 EDGE SADDLE EDS-0607U 1 D
22 Z056400180 TONER MOTOR LEAD 1 D
23 9000450375 SNAP BAND SKB-131PW 4 D
24 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 18 D
25 6807033308 RETAINING RING-E E5,Ni 2 D
26 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
27 6915203082 PAN HEAD SCREW,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
28 Z054600840 COVER 3 1 D
29 Z050800110 LABEL TONER LOADING 1 D
30 Z050800270 LABEL CARTRIDGE CAUTION 1 D
31 Z054600910 SEAL 8 1 D
32 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
33 Z164600560 FILTER 1 D
34 Z164600590 FILTER COVER 1 D
35 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



16

16

11

6

6

16

6

3

13

16

16

15

9

3

10

4

8
7

12

16

6

3

6

6

5

5

6

16

16

16

16

14 

8

8

8

6

6

8

6

6
5

16

B

8

5

B

16

16

16

1

6

3

3

16

2

Ver. 2.0  Oct. 2008

FEEDER ASSY 

21.  



Item     Part Number Description Type Qty SC
1 Z162600050 GUIDE PLATE 1 D
2 Z162600200 BELT 3 D
3 6817114031 PARALLEL PIN φ2×12,SUS303 7 D
4 9000450375 SNAP BAND SKB-131PW 3 D
5 1159100070 BUSH B-F6-269 4 D
6 6807033308 RETAINING RING-E E5,Ni 12 D
7 ＊ 9000450002 BUSHING OCB-375 1 D
8 Z052600110 ROLLER 6 D
9 Z162600110 SHAFT 2 1 D

10 Z162600190 SHAFT 3 1 D
11 4128-14 20T SPUR GEAR φ6 1 D
12 Z052600260 COVER 1 D
13 Z162620010 BRACKET 2 ASSY 1 D
14 9000100811 SENSOR GP1A73AJ000F 1 C
15 Z162620020 SIDE FRAME ASSY 1 D
16 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 19 D



43

2

3

4

42

40

40

5

1

5

11

11

14

2221

21

34

33

37

35

35

38

33

32

39

39

23

39

39

41

39

10 12

13

18

17

16

19

20

20

20

20

25

39

39

39

39

839

7

9

11

14

15

39

39

39

39

39

UPPER FUSER ASSY

22. 

Page 37

    Item 10

Page 37

    Item 11

Page 37

    Item 11

23

24

39

39

39

26

30

30

31

31

18

17
29

28

40

27

39 39

39

39

39

6

40

6

36

39

36



Item     Part Number Description Type Qty SC
1 Z166800020 LAMP 120V,750W 1 C
2 Z166800010 LAMP 120V,550W 1 C
3 Z164400460 STOPPER 1 D
4 Z164400950 GEAR 60T 1 D
5 Z164400910 COVER 2 D
6 3637A-19 HEATER LAMP HOLDER 4 D
7 Z164400270 LAMP HOLDER 1 D
8 ＊ Z164401060 BRACKET 24 1 D
9 Z164400380 BRACKET 6 1 D

10 6807033310 RETAINING RING-E E7,Ni 2 D
11 9000450349 WIRE SADDLE LWS-1SF (耐熱) 7 D
12 Z161600360 GEAR 30T 1 D
13 4211-17 SPUR GEAR,30T（φ8） 1 D
14 Z164400150 BEARING HOLDER 2 D
15 Z164400980 PIN 11 1 D
16 Z164420030 SIDE FRAME 3 ASSY 1 D
17 Z164400320 ROLLER 2 2 D
18 6807033308 RETAINING RING-E E5,Ni 2 D
19 Z164400330 BRACKET 4 1 D
20 Z164401050 BRACKET 23 7 D
21 Z164400240 BRACKET 2 D
22 9000290113 THERMISTOR 1 B
23 6908203077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
24 9000290115 THERMISTOR 3 1 B
25 Z164400340 BRACKET 5 1 D
26 Z164420040 SIDE FRAME 4 ASSY 1 D
27 Z164400390 BRACKET 7 1 D
28 9000450334 EDGE SADDLE EDS-0607U 1 D
29 Z164400280 LAMP HOLDER 2 1 D
30 9000310211 THERMOSTAT CH-152-35-170 2 B
31 Z164400140 HOLDER 2 D
32 Z166400220 EXIT SENSOR HARNESS 1 D
33 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
34 Z164400080 BEAM 1 D
35 9000450461 WIRE SADDLE LWS-0711Z 2 D



Item     Part Number Description Type Qty SC
36 9000450544 EDGE SADDLE EDS-4 2 D
37 Z164400420 BRACKET 10 1 D
38 Z166400210 HEATER HARNESS 1 D
39 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 33 D
40 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
41 Z164401040 COVER 3 1 D
42 Z164400370 COLLAR 1 D
43 ＊ 9600800250 LABEL,CAUTION HOT 1 D



4

18 19

21

23

22

21

20

8

2

38
37

50

36

29

31

32

30

46

34

27

35

28

26

39

36
37

38

19

47

52

46

47

4747

47

54

47

47

47

47

47

47

47

4747

47

47

47

47
47

47

47

49

33

2

3

3

46

46

47

46

46

51
40

46
46

46

42

43

44

44

45

44

44

42

43

42

42

41

20
24

21

11

9

10 12

13

14
16

9

10

12

13

14

15

11

8

6

7

17

5

1

Ver. 2.0  Oct. 2008 

LOWER FUSER ASSY

23.  

48

Page 37 / Item 13

49

2553
46

54



Item     Part Number Description Type Qty SC
1 Z164400520 GUIDE PLATE 1 D
2 6102 WASHER SPECIAL 2 D
3 Z164400530 BRACKET 11 2 D
4 Z164400130 BRACKET 12 1 D
5 Z054400150 BRACKET 7 1 D
6 Z164400500 ARM 1 D
7 Z164400510 ARM 2 1 D
8 5704400110 ADJUSTER PLATE 2 D
9 Z164400430 SPRING 2 D

10 Z164400480 PIN 8 2 D
11 Z054400070 PIN 4 2 D
12 Z164400830 COLLER 6 4 D
13 9000770025 RETAINING RING-C φ10 4 D
14 9000770017 KL CLIP 4 D
15 Z164420050 ARM 3 ASSY 1 D
16 Z164420060 ARM 4 ASSY 1 D
17 Z164400260 BRACKET 3 1 D
18 Z164400250 BRACKET 2 1 D
19 6944203358 CRS.HEX.HEAD BOLT M6×16,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
20 1159100060 BUSH B-F8-13 2 D
21 6807033310 RETAINING RING-E E7,Ni 3 D
22 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
23 7101007090 36 GEAR 1 D
24 9000820011 WASHER Φ8.1×Φ14×0.2t AR D
24 9000820012 WASHER Φ8.1×Φ14×0.5t AR D
25 Z161100160 BRACKET 8 1 D
26 Z054400780 BRACKET 22 1 D
27 Z054400790 BRACKET 23 1 D
28 Z054400160 HOLDER 4 1 D
29 Z051300960 HOLDER SHAFT 1 D
30 Z054420030 BRACKET 2 1 D
31 9000100811 SENSOR GP1A73A000F 1 C
32 Z166400610 EXIT SENSOR TRANSIT LEAD 1 D
33 Z164401050 BRACKET 23 2 D
34 9000450544 EDGE SADDLE EDS-4 1 D



Item     Part Number Description Type Qty SC
35 Z164400850 ROLLER PRESSURE 1 C
36 9000780083 BEARING (6002ZZNR) 2 D
37 3637-10 COLLAR 2 D
38 6813032318 RETAINING RING-C,S C15,BK 2 D
39 Z164400990 EXIT ROLLER 1 D
40 Z054400180 BRACKET 3 6 D
41 Z054400811 GUIDE PLATE 2 1 D
42 4637-5 GUIDE FUSER A 6 D
43 5304400210 GUIDE STRIP NAIL 2 D
44 9604400860 GUIDE FUSER S 4 D
45 Z164400970 GUIDE FUSER C 1 D
46 ＊ 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 10 D
47 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 35 D
48 Z161100150 BRACKET 7 1 D
49 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 4 D
50 9604400390 COLLAR 1 D
51 ＊ Z054400200 SPRING 6 D
52 ＊ Z164400920 COVER 2 1 D
53 ＊ Z161100070 SPACER AR(2) D
54 ＊ 6803015234 FLAT WASHER 2 D



2

3

2

2

4
5

13

2
2

19
17 18

16

2

2

2

2

8

2

9
5

13

2

19
2

6

6 6

6

7

1

7

17

18

19

23

24

2

2

2

2

2

22

2

2

Ver. 2.0  Oct. 2008 

PAPER EXIT ASSY

24. 

B

B

A
Page 37 / Item 12

20

21

14

11

15

A

A

A

10

10

B
Page 37 / Item 12

12

6

Page 37

   Item 39



Item     Part Number Description Type Qty SC
1 Z165000160 HOLDER 3 2 D
2 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 44 D
3 Z055020030 PLATE 1 D
4 5305800060 HOOK SPRING B 1 D
5 Z165000090 HOOK 2 D
6 Z051300860 ROLLER COUNTER 6 D
7 Z165000050 HOLDER 4 D
8 Z055020040 PLATE 2 1 D
9 5305800050 HOOK SPRING A 1 D

10 Z055000310 SPRING 4 13 D
11 Z165000120 GUIDE 4 4 D
12 Z165000110 GUIDE 3 11 D
13 6102 WASHER SPECIAL 2 D
14 6210 SPACER φ3×t1.6 4 D
15 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 5 D
16 Z165000040 BEAM 3 1 D
17 Z165000060 HOLDER 2 2 D
18 Z165000080 SPRING 2 D
19 Z055000090 PIN 2 3 D
20 Z055000230 ROLLER 4 D
21 9000770042 RING, GRIP φ3, Fe+BK 4 D
22 Z060800180 CAUTION LABEL 1 D
23 Z165000200 HOLDER 4 4 D
24 1155400051 FEEDING ROLLER 4 D
25 ----



38

ROLL PAPER DECK ASSY (1) 1

25.   

4

5
1

1

1

1

1

1

1

1

1

1

1

1

1
1

1

2

6

3

7

7

7

9

14

15

29

23

23

23

30

37

30

32

36

33

20

18

34
31

21

22

23

23

23

1

1

24

25

26

1

1

1

23

27 23

23

30

39

39

30

1

1

29

29

28 11

12

5

13

11

9

19

9

8

3

A 

A 



Item     Part Number Description Type Qty SC
1 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 57 D
2 Z161300290 BRACKET 8 1 D
3 9000100982 SENSOR PS117ED1 2 C
4 9000450002 BUSHING OCB-375 1 D
5 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
6 Z161300490 BRACKET 16 1 D
7 Z051300960 HOLDER SHAFT 3 D
8 Z166400260 PAPER SENSOR LEAD 2 1 D
9 9000450375 SNAP BAND SKB-131PW 8 D

10 ＊ ----
11 Z161300500 BRACKET 20 2 D
12 Z161300510 BRACKET 21 1 D
13 9000450334 EDGE SADDLE EDS-0607U 1 D
14 Z051300150 ROLLER PAPER FEED 1 D
15 Z161320070 ROLL PAPER PICK UP B ASSY 1 D
16 ＊ ----
17 ＊ ----
18 Z051300620 PULLEY 24T 1 D
19 Z166400250 PAPER SENSOR LEAD 1 D
20 Z051300640 COLLAR 1 D
21 Z051300460 SHAFT 3 1 D
22 Z051300970 PULLEY 1 D
23 ＊ 6807033310 RETAINING RING-E E7,Ni 9 D
24 Z161301530 SPRING 7 1 D
25 Z161301520 HOLDER 1 D
26 Z161301560 BRACKET 43 1 D
27 7106704020 CLUTCH MIC5NE-45 1 C
28 Z166700030 CLUTCH MIC8NE 1 C
29 9000770006 RING,GRIP φ8,Fe+BK 3 D
30 1159100060 BUSH B-F8-13 4 D
31 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
32 Z161301080 PIN 26 1 D
33 Z051300630 PULLEY 24T 2 1 D
34 Z051300130 BELT 60S3M330 1 C
35 ----



Item     Part Number Description Type Qty SC
36 ＊ Z161100780 SEAL 6 1 D
37 ＊ 9000450289 BAND 1 D
38 ＊ Z160800210 POSITION LABEL 1 D
39 ＊ 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D



1

A

A

ROLL PAPER DECK ASSY (1) 2

26.  

1

5

8

10

21

22

23

24

26

11

14

13

12
17

41

15

16

18

29

30

34

34
31

35

36

39

43

28

40

36

36

38

38

37

42

42

37

33

31

6

10 48

9

27

46

42

27

27

27

2
27

27
44

27

27

27
27

27

27

27

2742

27

27

27

27
45

4

7

27 27

27

27

25

27

27

27

27

27

3

3

13

15

17

19

20

41

16



Item     Part Number Description Type Qty SC
1 Z161301590 HANDLE 3 1 D
2 Z161302060 COVER 22 1 D
3 Z161301620 SPRING 10 2 D
4 Z050800040 LABEL PAPER FEEDER 1 1 D
5 Z051300860 ROLLER COUNTER 1 D
6 ＊ Z161301870 SPRING LEAF 4 1 D
7 Z161301370 COVER 14 1 D
8 Z051300770 BRACKET 17 1 D
9 Z051300780 BRACKET 18 1 D

10 Z051300450 SHAFT 2 2 D
11 Z161320060 PLATE 8 ASSY 1 D
12 Z161300810 BRACKET 26 1 D
13 Z161301280 SPRING 6 2 D
14 9000450334 EDGE SADDLE EDS-0607U 1 D
15 6807033310 RETAINING RING-E E7,Ni 2 D
16 1159100060 BUSH B-F8-13 2 D
17 ＊ Z161302410 LOCK SHAFT RECEIVER 2 D
18 Z161300840 BRACKET 29 1 D
19 Z161300830 BRACKET 28 1 D
20 Z161300820 BRACKET 27 1 D
21 9000100811 SENSOR GP1A73AJ000F 1 C
22 Z161301850 BRACKET 46 1 D
23 Z161301810 SHAFT 4 1 D
24 Z161320090 ENCODER 2 ASSY 1 D
25 Z161320080 PLATE 22 ASSY 1 D
26 9000770017 KL CLIP 2 D
27 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 46 D
28 6923211078 BIND.HEAD TAPPING SCREW M3×10,Class1,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
29 Z161301830 COUNTER ROLLER 1 D
30 Z051300800 BRACKET 20 1 D
31 Z051300840 SHAFT 4 1 D
32 Z051300810 SPRING 3 1 D
33 Z051300820 SPRING 4 1 D
34 Z051301020 COLLAR 4 2 D
35 Z051300790 BRACKET 19 1 D



Item     Part Number Description Type Qty SC
36 6807033307 RETAINING RING-E E4,Ni 4 D
37 Z051300850 ROLLER 1 2 D
38 Z051300830 PIN 14 2 D
39 Z051300880 LEVER 1 D
40 9000410033 EMI CORE 1 D
41 9000730080 BIND.HEAD SCREW M4×18,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
42 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
43 Z051301540 PLATE 2 1 D
44 Z050800200 CUTTER POSITION LABEL 1 D
45 Z050800210 CUTTER POSITION LABEL 2 1 D
46 ＊ Z190800200 LABEL ROLL PAPER LOADING 1 1 D
47 ＊ ----
48 ＊ Z161300870 SPRING LEAF 6 D



ROLL PAPER DECK ASSY (1) 3

27.   

1
3

5

6

6

4

4

4

4

4
4

4

4

4

4

4

4

9

10
21

22

23

22

17

17

19

19

1919

19

19

24

27 24

24
25

20

18

1818

11

11

14

12

1315

16

28

2829
26

28

28

7
8

28

28

2



Item     Part Number Description Type Qty SC
1 Z161360010 ROLL PAPER BRAKE ASSY 1 D
2 Z161320100 ENCODER 4 ASSY 1 D
3 ＊ 6951421509 SET SCREW M3×5, Fe+Bkn 1 D
4 6807033310 RETAINING RING-E E7,Ni 12 D
5 Z161301980 40T ONEWAY GEAR 1 D
6 4211-48 SPUR GEAR 24T(φ8) 2 D
7 9000100811 SENSOR GP1A73AJ000F 1 C
8 Z161300800 BRACKET 25 1 D
9 Z161300750 BRACKET 24 1 D

10 9000450334 EDGE SADDLE EDS-0607U 1 D
11 1159100060 BUSH B-F8-13 2 D
12 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
13 Z161300780 PIN 20 1 D
14 9000370092 CLUTCH MIC8NE-09 1 C
15 Z161302130 24T GEAR 1 D
16 Z161302120 40T GEAR 1 D
17 7101003320 FLANGE 2 D
18 ＊ Z051300611 GEAR 36T PULLEY 24T 3 D
19 9000780011 BEARING (L-1680HHR) L-1680HHR,POP24LY121 6 D
20 Z051300640 COLLAR 1 D
21 Z161301010 BRACKET 32 1 D
22 9000450461 WIRE SADDLE LWS-0711Z 7 D
23 Z161300080 BELT (60S3M633) 1 D
24 Z051600310 PULLEY 3 3 D
25 Z161320050 BRACKET 45 ASSY 1 D
26 Z161302310 SPRING 12 1 D
27 Z161301020 BRACKET 33 1 D
28 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 9 D
29 ＊ Z161360020 PULLEY BRACKET ASSY 1 D



B

A

D

C

C

D

A

B

ROLL PAPER DECK ASSY (1) 4

28.   

3

2

2
6

8
8

5

10

27

27

1

14

12
13

15
16

17
18

2829

37

37

29

36

29

28

19

11

9

7
2

2

2

4

10

22

20

21

27

11

14

423

26

2423

24
28

28

28

25

2

29

32

32

33

33

34

34

35

35

31

31

30

30

Page 37

   Item 42



Item     Part Number Description Type Qty SC
1 Z161302220 HANDLE 2 1 D
2 6807033310 RETAINING RING-E E7,Ni 6 D
3 9000780029 BEARING (LNR-1680HHR) LNR-1680HHR,POP24LY121 1 D
4 Z161302290 SHEET 4 D
5 Z161320030 COVER 9 ASSY 1 D
6 Z161301970 11T GEAR 1 D
7 Z161301960 10-22T GEAR 1 D
8 Z161300620 20T GEAR 2 D
9 Z161301240 COUNTER ROLLER 1 D

10 Z161301390 SPACER 5 4 D
11 9000780019 BEARING 2 D
12 Z161301940 COLLAR 3 1 D
13 Z161301950 15T GEAR 1 D
14 Z161301400 SPACER 6 2 D
15 Z161300410 COVER 3 1 D
16 Z161302230 BRACKET 47 1 D
17 Z161300980 BRACKET 30 1 D
18 9000100982 SENSOR PS117ED1 1 C
19 Z161300420 COVER 4 1 D
20 Z161300540 COVER 10 1 D
21 Z161302210 HANDLE 1 D
22 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 1 D
23 Z161300600 SPACER 3 2 D
24 Z161300480 RACK 2 D
25 Z161300460 16T GEAR 1 D
26 Z161301410 FALNGE 1 D
27 6923202102 BIND.HEAD TAPPING SCREW M4×12,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
28 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
29 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
30 HOOK Z161300590
31 SLEEVE Z161300570
32 SPRING 2 Z161300630
33 CAP Z161300400
34 HOOK 2 Z161301450
35 BIND.HEAD SCREW 6908203076



Item     Part Number Description Type Qty SC
36 Z160800220 LABEL SIZE 1 D
37 Z160800210 POSITION LABEL 2 D



UI ASSY

29.

22

17

16

18

10

10

11

17

5

6

7

1

2

17

4

4

4

4

3

30

31

8

9

9

21

12

14

15

13

23

19

20

Ver. 2.0  Oct. 2008 

A 

A 

C 

C 

24

26

25
28

29

27

B 

B 



Item     Part Number Description Type Qty SC
1 Z166500130 COVER 3 1 D
2 Z166500110 COVER 1 D
3 Z166500120 COVER 2 1 D
4 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
5 Z166500100 BRACKET TOUCH PANEL 1 D
6 Z056500050 COVER 16 1 D
7 Z056500040 PANEL 3 1 D
8 Z056500020 TOUCH PANEL LCD UNIT with VGA,USB Cable 1 C
9 Z056500060 SEAL 2 D

10 Z056500070 SEAL 2 2 D
11 Z166500050 PANEL 2 1 D
12 9000470112 COUNTER E760PC10DC24-551 1 C
13 Z050400160 SUB UI PANEL 1 D
14 Z050400500 CAP 1 D
15 Z050400170 BUTTON 5 D
16 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
17 6914202100 BIND.HEAD SCREW,W/OTW M4×8,Fe+Ni 8 D
18 6923212077 BIND.HEAD TAPPING SCREW M3×8,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
19 6923212075 BIND.HEAD TAPPING SCREW M3×5,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
20 6923212029 BIND.HEAD TAPPING SCREW M2×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
21 6923212099 BIND.HEAD TAPPING SCREW M4×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
22 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
23 Z050400520 SHEET 1 D
24 Z030300120 PEN 1 C
25 HOLDER  
26 HOLDER 2  
27 Bind.Head Screw  
28 BIND.HEAD TAPPING SCREW
29 Z030380030 HOLDER ASSY 1 D
30 Z166500080 ARM 1 D
31 Z166500090 ARM 2 1 D



PANEL ASSY

30. 

340

40

48
50

48

42

9

10

4

48 

47

47

40

45

46

4442

34

40

40

40

38
40

37

56

12

12

42

42

42

40

40

40

21

15

16
17

21

20

19 22

22

33

14

10

38

36

23

24

26
36

36

36

35

40

40

40

40

4040

30

31

29

43

49

49
43

40

32

13

5

7

2

6

1

8

13

21

21

18

15
16

22

20

22

19

40

41

39

41

27

28

40

45

45

52

51

Ver. 2.0  Oct. 2008 

Page 37

   Item 40



Item     Part Number Description Type Qty SC
1 Z160400190 COVER 11 1 D
2 Z160400030 COVER 3 1 D
3 Z160400100 BUTTON 1 D
4 Z050400100 COVER 8 1 D
5 Z160400010 COVER 1 D
6 ＊ Z050400121 COVER 10 1 D
7 Z050400060 COVER 4 1 D
8 Z160420010 TONER HATCH ASSY 1 D
9 Z050400460 ACTUATOR 1 D

10 7068 MAGNET CATCH 2 D
11 ----
12 6102 WASHER SPECIAL 4 D
13 Z053100520 PIN 11 2 D
14 Z050400470 ACTUATOR 2 1 D
15 Z053100690 SHAFT 4 2 D
16 Z053100700 COLLAR 3 2 D
17 Z053100710 SPRING 4 1 D
18 Z053100730 SPRING 5 1 D
19 Z050400150 LEVER 2 2 D
20 Z053100680 SHAFT 3 2 D
21 ＊ 6807033304 RETAINING RING-E E2,Ni 4 D
22 6807033306 RETAINING RING-E E3,Ni 4 D
23 Z050400090 COVER 7 1 D
24 Z050400140 TRAY 2 1 D
25 Z050400130 TRAY 1 D
26 Z083120020 BRACKET 2 ASSY 1 D
27 Z050400180 COVER 11 1 D
28 Z050400010 COVER 1 1 D
29 Z050400030 LEVER 1 D
30 Z050400261 COVER 12 1 D
31 Z050400271 COVER 13 1 D
32 Z051100810 COVER 4 1 D
33 Z050400041 COVER 2 1 D
34 Z050400051 COVER 3 1 D
35 Z083120010 BRACKET ASSY 1 D



Item     Part Number Description Type Qty SC
36 6923212077 BIND.HEAD TAPPING SCREW M3×8,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
37 ＊ 9000730173 BIND.HEAD TAPPING SCREW, W/M4×12 Fe+Zc(3価ｸﾛﾒｰﾄ) 10 D
38 6923212079 BIND.HEAD TAPPING SCREW M3×12,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
39 6905203076 FLUSH HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
40 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 42 D
41 6908202077 FLUSH HEAD SCREW M3×8,Fe+Ni 2 D
42 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 10 D
43 Z050300210 HIMELON SHEET 2 4 D
44 Z050400320 COVER 15 1 D
45 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
46 3500400371 TRANSPARENT COVER 2 D
47 Z054400520 COVER 6 2 D
48 ＊ 6923212099 BIND.HEAD TAPPING SCREW M4×6,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 10 D
49 Z050300200 PLATE 3 2 D
50 Z050400510 SPRING 1 D
51 Z051101440 BRACKET 33 1 D
52 Z051101470 BRACKET 34 1 D
53 ----
54 ----
55 ----
56 ＊ 6923212102 BIND.HEAD TAPPING SCREW M4×12,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



2 3

4

4

11

12

5

6

8

9

10

PCB LOCATION 1

31. Ver. 2.0  Oct. 2008 (US) 

1



Item     Part Number Description Type Qty SC
1 ＊ Z166260014 PW11620 PCB ASSY PW11620 01 1 B
2 6606260150 DRIVER PCB B ASSY PW6654 1 C
3 Z056260050 HV-ZD ASSY PW6693 1 C
4 ＊ 6606260050 ERASER PCB A ASSY PW6631 4 C
5 9000500283 DC POWER SUPPLY LDA15F-12 1 B
6 Z056260081 PW10523 PCB ASSY PW10523 1 B
7 ----
8 Z166600010 HV POWER SUPPLY EUK1MGA60HA 1 C
9 Z086260050 PW10810 PCB ASSY PW10810 1 C

10 9000500270 DC POWER SUPPLY LEB225F-0524-U 1 B
11 Z056500010 LCD ASSY 1 C
12 Z056260040 PW10570 PCB Assy PW10570 1 B



1

3

2

PCB LOCATION 2 (SCANNER PART)

32. 



Item     Part Number Description Type Qty SC
1 Z168300010 SVC MAIN BD K 1 B
2 Z168300020 SVC CIS BD 5 B
3 Z168300030 SVC PWR BD 1 B



1

2

3

4

5

29

6

7

8

9

10

11

12

15

1718

19

21

22

23

24
25

16

14

13

33. 

HARNESS LIST 1

20

27

28

Ver. 2.0  Oct. 2008 (US)



Item     Part Number Description Type Qty SC
1 Z036400220 RS SERIAL SIGNAL CABLE 1 1 D
2 Z166400460 FAN LEAD 1 D
3 Z056400450 HEAD SUPPLY HARNESS 1 D
4 Z056400100 STRIP SENSOR LEAD 1 D
5 Z056400390 UI DC SUPPLY HARNESS 1 D
6 Z056400090 RELAY LEAD 1 D
7 Z096400110 USB CABLE AA 1 D
8 Z056400470 LAN TERMINAL CABLE 1 D
9 Z166400420 BIAS LEAD 5 1 D

10 Z166400080 SSR LEAD 1 D
11 Z056400140 BIAS LEAD 3 1 D
12 Z056400130 BIAS LEAD 2 1 D
13 9000480043 POWER CABLE 125V 15A SJT2.5m 1 D
14 Z166400020 AC MAIN HARNESS 1 D
15 Z166400010 DC MAIN HARNESS 1 D
16 Z056400150 BIAS LEAD 4 1 D
17 Z056400360 LCD RELAY HARNESS 1 D
18 Z166400230 DC PAPER TERMINAL HARNESS 1 D
19 Z166400260 PAPER SENSOR LEAD 2 1 D
20 Z166400240 DC PAPER HARNESS 1 D
21 Z056400050 HEAD CABLE 1 D
22 Z056400300 IF CABLE 1 D
23 Z056400110 UPPER HARNESS 1 D
24 Z166400500 PC DC HARNESS 1 D
25 4206400960 PC POWER CORD 1 D
26 ----
27 Z166400620 ROLL 1 HARNESS 1 D
28 Z166400250 PAPER SENSOR LEAD 1 D
29 Z166400640 EARTH LEAD 6 1 D



1
2

3

4

5

6

7

8

7

9

HARNESS LIST 2 (SCANNER PART) 

34.  



Item     Part Number Description Type Qty SC
1 Z168300190 HARNESS 17 CA702417 1 C
2 Z168300150 HARNESS 11 CA702411 1 C
3 Z058300570 HARNESS 23 CA460016 1 C
4 Z168300250 USB CABLE 2.9 CBL0106-ACL2-29M 1 C
5 Z058300500 HARNESS 16 CA460024 1 C
6 Z168300180 HARNESS 15 CA702415 1 C
7 Z168300160 HARNESS 13 CA702413 3 C
8 Z168300170 HARNESS 14 CA702414 1 C
9 Z168300080 HARNESS 4 CA702404 1 C



HARNESS LIST 3 (SCANNER PART) 

35. 

1

2

3 4

5

6

7

8

10

10

12

12

12

12

10

10
13

9

11

11

11



Item     Part Number Description Type Qty SC
1 Z168300110 HARNESS 7 CA702407 1 C
2 Z168300120 HARNESS 8 CA702408 1 C
3 Z168300100 HARNESS 6 CA702406 1 C
4 Z168300130 HARNESS 9 CA702409 1 C
5 Z168300140 HARNESS 10 CA702410 1 C
6 Z168300040 HARNESS 0 CA702400 1 C
7 Z168300060 HARNESS 2 CA702402 1 C
8 Z168300590 HARNESS 19 CA702419 1 C
9 Z168300200 HARNESS 18 CA702418 1 C

10 Z058300970 HARNESS 30 CS20A 5 C
11 Z168300600 HARNESS 20 CA702420 3 C
12 Z168300050 HARNESS 1 CA702401 4 C
13 Z168300070 HARNESS 3 CA702403 1 C



5

ACCESSORY

36.

9

2

2

4

7

10

11

14

9

8

8

6

Ver. 2.0  Oct. 2008 (US)

7

10

12

12

11

3

13

8

8

1

17

15

15

18

19



Item     Part Number Description Type Qty SC
1 Z050300010 TRAY 4 D
2 Z050300140 PLATE 2 2 D
3 Z050320050 DEV HANDLE ASSY 1 D
4 Z160300100 GUIDE 4 2 D
5 Z050320010 GUIDE ASSY 1 D
6 Z050320020 GUIDE 2 ASSY 1 D
7 Z050320030 TRAY 2 ASSY 2 D
8 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
9 Z050300120 ARM 2 D

10 Z050300180 GUIDE 4 2 D
11 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
12 Z050300500 SHEET 2 2 D
13 Z050320060 PLATE 5 ASSY 2 D
14 9000510421 SOFT CARD CASE 1 D
15 Z050300130 ARM 2 4 D
16 ----
17 Z168300570 SHADING SEAT 1 C
18 Z160300130 GUIDE 5 1 D
19 Z160300140 GUIDE 6 1 D



CONSUMABLE KIT (1/3)

37. 

7

8

2

4

5

5

1

3

9

11

11

6

12 

13 

10



CONSUMABLE KIT (2/3)

37. 

22

23

14

15

15
16

16

17

17

18

18

19

20
21

24

25

26

26
27

27

20
21

35

36

28

29

29
30

30

31

31

32

32

33
34

37

37
38

38

33
34



CONSUMABLE KIT (3/3)

37. 

43 

44 

45 

39 

41 

40 

42 



Item     Part Number Description Type Qty SC
1  
2 SUP9810-104 CORONA WIRE (1) ASSY 1 N
3 SUP3820-106 CORONA WIRE 2 N
4 Z055100230 SPRING 2 1 N
5 4205800080 WIRE SPRING 4 N
6 Z160980220 FILTER KIT 1 A
7 ---- FILTER 4 FILTER KIT 1 N
8 ---- FILTER 3 ASSY FILTER KIT 2 N
9 Z160980040 FUSER MAINTENANCE KIT 1 A

10 Z164400840 ROLLER FUSING FUSER MAINTENANCE KIT 1 C
11 Z164400020 BUSH FUSER MAINTENANCE KIT 2 N
12 Z160980190 NAIL STRIPPING SET FUSER MAINTENANCE KIT (13pcs./set 1 B
13 Z160980130 NAIL LOWER SET FUSER MAINTENANCE KIT (6pcs./set) 1 C
14 Z160980020 DEVELOPER MAINTENANCE KIT A 1 A
15 ---- SEAL 1 DEVELOPER MAINTENANCE KIT A 2 N
16 ---- SEAL 23 DEVELOPER MAINTENANCE KIT A 2 N
17 ---- SEAL 4 DEVELOPER MAINTENANCE KIT A 2 N
18 ---- SEAL 3 DEVELOPER MAINTENANCE KIT A 2 N
19 Z164610010 ROLLER DEVELOPER (UV) DEVELOPER MAINTENANCE KIT A 1 C
20 ---- SHEET 4 DEVELOPER MAINTENANCE KIT A 2 N
21 ---- SHEET 3 DEVELOPER MAINTENANCE KIT A 2 N
22 ---- SEAL L2 ASSY DEVELOPER MAINTENANCE KIT A 1 N
23 ---- SEAL R2 ASSY DEVELOPER MAINTENANCE KIT A 1 N
24 6601700500 SCRAPER DEVELOPER MAINTENANCE KIT A 1 D
25 Z164600440 BLADE ROLLER DEVELOPER MAINTENANCE KIT A 1 D
26 ---- SHEET 2 DEVELOPER MAINTENANCE KIT A 2 N
27 ---- SHEET DEVELOPER MAINTENANCE KIT A 2 N
28 Z160980150 DEVELOPER SEAL SET 1 C
29 ---- SEAL 1 DEVELOPER SEAL KIT 2 N
30 ---- SEAL 23 DEVELOPER SEAL KIT 2 N
31 ---- SEAL 4 DEVELOPER SEAL KIT 2 N
32 ---- SEAL 3 DEVELOPER SEAL KIT 2 N
33 ---- SHEET 4 DEVELOPER SEAL KIT 2 N
34 ---- SHEET 3 DEVELOPER SEAL KIT 2 N
35 ---- SEAL L2 ASSY DEVELOPER SEAL KIT 1 N



Item     Part Number Description Type Qty SC
36 ---- SEAL R2 ASSY DEVELOPER SEAL KIT 1 N
37 ---- SHEET 2 DEVELOPER SEAL KIT 2 N
38 ---- SHEET DEVELOPER SEAL KIT 2 N
39 Z160980180 BRUSH DISCHARGE SET 7pcs./set 1 C
40 Z160980140 BAND SET 2pcs./set 1 C
41 Z160980210 SPACER SET t0.1:2pcs.  t0.08:2pcs.  t0.05:2pcs. /set 1 B
42 Z160980160 CAP SET 2pcs./set 1 C
43  
44 SUP3100-103 TONER CARTRIDGE KIT 1 A
45  SUP3100-108K STARTUP KIT 1 A



A 

B 

A 

B 

9

14

20

12

24

25

13
7

11

16

5

5

5
8

172 21

38

 US1 DEHUMIDIFY KIT (OPTION) 

Ver. 2.0  Oct. 2008 (US)

23

31

32

5

5

5

18

18

23

95

A

B

C

D
See Page 39.

See Page 39.

See Page 39.

See Page 39.

5

5

5

5

4

5

15

10

8

22

5

6

6

22

5

1

3

3

22

22

26

27

28

29

30

30

19

19

6

6



Item     Part Number Description Type Qty SC
0 ＊ Z168080120 US1 DEHUMIDIFY KIT 120V 1 D
1 Z161301510 CASE 1 D
2 ＊ Z160800240 DEHUMIDIFY LABEL 1 D
3 9000450566 BUSHING SB-2712 2 D
4 6908203077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
5 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 29 D
6 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 8 D
7 6915203082 PAN HEAD SCREW,W/SW FW M3×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
8 6806012291 OUTER TOOTHED LOCK WASHERM4,Fe+Ni 4 D
9 6908206099 BIND.HEAD SCREW M4×6,BS+Ni 4 D

10 Z161120050 BRACKET 21 ASSY 1 D
11 Z161100380 BRACKET CONNECTOR 2 1 D
12 Z161100530 SPRING 3 2 D
13 9601101060 COLLAR (AC) 2 D
14 Z166400270 AC PAPER TERMINAL HARNESS 1 D
15 Z056400280 AC PAPER HARNESS 1 D
16 Z056400520 DEHUMIDIFY HARNESS 2 1 D
17 ＊ Z160800270 H/L LABEL 1 D
18 9000260054 RESISTOR 120V 1K 15W 2 C
19 9000310061 THERMOSTAT 2455RM-158-37 2 C
20 9000310112 SWITCH FA2L-BA22 1 C
21 9000310137 SWITCH SDDJE1 1 C
22 9000450372 SNAP BAND SKB-131PWD 8 D
23 9000450337 BUSHING SB-2718 2 D
24 Z161120040 BRACKET 20 ASSY 1 D
25 Z161100470 COLLAR 2 2 D
26 ＊ Z161100120 COVER 1 D
27 ＊ Z161100130 COVER 2 1 D
28 ＊ Z161100140 COVER 3 1 D
29 ＊ Z161100540 SEAL 1 D
30 ＊ Z161100550 SEAL 2 2 D
31 ＊ Z161302440 SEAL 2 D
32 ＊ Z161100780 SEAL 6 1 D



Ver. 2.0  Oct. 2008 (US)

4

5

3

3

0

2

2

2

10

10

1 6

6

6

9

7

5

8

8

2

3

39

 US2 DEHUMIDIFY KIT (OPTION) 

US 1 DEHUMIDIFY KIT (Page 38)

 ( Excluded Parts A, B, C, D )
+



Item     Part Number Description Type Qty SC
0 ＊ Z168080130 US2 DEHUMIDIFY KIT 120V 1 D
1 Z161400140 CASE 1 D
2 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 8 D
3 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
4 Z056400520 DEHUMIDIFY HARNESS 2 1 D
5 9000310061 THERMOSTAT 2455RM-158-37 2 C
6 9000260054 RESISTOR 120V 1K 15W 2 C
7 Z056400440 AC PAPER HARNESS 2 1 D
8 9000450372 SNAP BAND SKB-131PWD 4 D
9 9000450337 BUSHING SB-2718 1 D

10 9000450566 BUSHING SB-2712 2 D



Ver. 2.0  Oct. 2008 (US)  

2

ROLL PAPER DECK ASSY (2) 1 (OPTION)

40. 

Page 37

Item 42

1

3
5

4

Page 42

Item 13

Page 42

Item 13
Page 42

Item 14

Page 42

Item 1

Page 42

Item 1

Page 42

Item 1

Page 42

Item 15

Page 42

Item 16

Page 42

Item 33

Page 42

Item 33

Page 42

Item 28

Page 42

Item 29

Page 42

Item 33

Page 42

Item 31

Page 42

Item 20

Page 42

Item 30

4



Item     Part Number Description Type Qty SC
0 ＊  ROLL PAPER DECK 2 KIT 1 D
1 Z161480030 ROLL DECK 2 ASSY (120V) 1 D
2 Z161480020 ROLL DECK 2 DRIVE ASSY 1 D
3 ＊ Z161100310 BRACKET 15 1 D
4 ＊ 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
5 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 1 D



ROLL PAPER DECK ASSY (2) 2 (OPTION)

41.   

1

2

3

5

4

4

4

4

9

7 6

23 24

25

26

26

26

4

4

4

4

4

4

4

4

7

7

7

8

9

9

9

6

6

6

15

16

22

15

10

26
20

21

19

13
12

26

26

26

11

14

17

18 6

7

7



Item     Part Number Description Type Qty SC
1 Z161360010 ROLL PAPER BRAKE ASSY 1 D
2 Z161320100 ENCODER 4 ASSY 1 D
3 ＊ 6951421509 SET SCREW M3×5, Fe+Bkn 1 D
4 6807033310 RETAINING RING-E E7,Ni 14 D
5 Z161301980 40T ONEWAY GEAR 1 D
6 4211-48 SPUR GEAR 24T(φ8) 5 D
7 1159100060 BUSH B-F8-13 6 D
8 Z161300780 PIN 20 1 D
9 6817114032 PARALLEL PIN φ2×14,SUS303 4 D

10 9000370092 CLUTCH MIC8NE-09 1 C
11 Z161300750 BRACKET 24 1 D
12 Z161300800 BRACKET 25 1 D
13 9000100811 SENSOR GP1A73AJ000F 1 C
14 9000450334 EDGE SADDLE EDS-0607U 2 D
15 Z161302130 24T GEAR 2 D
16 Z161302120 40T GEAR 2 D
17 9000450375 SNAP BAND SKB-131PW 2 D
18 Z161400510 BRACKET 10 1 D
19 Z161400300 SHAFT 1 D
20 Z166700030 CLUTCH MIC8NE 1 C
21 Z161302150 30T GEAR 1 D
22 Z161420040 ROLL PAPER PICK UP ASSY 2 1 D
23 Z161301080 PIN 26 1 D
24 ＊ Z161400170 KNOB (24T GEAR) 1 D
25 9000770006 GRIP RING φ8,Fe+BK 1 D
26 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 12 D
27 ----



2

Ver. 2.0  Oct. 2008 (US) 

4

4

1

33

33

34

34

1

1

1

1

1

1

1

1

1

1

1

5

5

8

9

9

10

10

10

10
20

31

30

19

18
13

13

13

14

14

15

15

16

3

11
33

1

1

1

9

11
12

10

21

22

10

23

17

25

2

2

24

23
10

7
6

10

5

10

ROLL PAPER DECK ASSY (2) 3 (OPTION)

42. 

28

29

1

32

1



Item     Part Number Description Type Qty SC
1 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 41 D
2 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
3 Z050800050 LABEL PAPER FEEDER 2 1 D
4 Z161400430 BRACKET 8 2 D
5 Z051300960 HOLDER SHAFT 3 D
6 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
7 4211-48 SPUR GEAR 24T(φ8) 1 D
8 Z161420020 BRACKET 5 ASSY 1 D
9 Z161302130 24T GEAR 7 D

10 ＊ 6807033310 RETAINING RING-E E7,Ni 12 D
11 Z161420030 BRACKET 9 ASSY 1 D
12 Z161302150 30T GEAR 1 D
13 ＊ 9000780011 BEARING (L-1680HHR) L-1680HHR,POP24LY121 4 D
14 ＊ Z051300611 GEAR 36T PULLEY 24T 2 D
15 ＊ 7101003320 FLANGE 2 D
16 Z161400390 BELT (40S3M453) 1 C
17 9000820012 WASHER φ8.1×φ14×0.5,BS AR D
17 9000820011 WASHER Φ8.1×Φ14×0.2t AR D
18 Z161320050 BRACKET 45 ASSY 1 D
19 Z051600310 PULLEY 3 1 D
20 Z161302170 SPRING 11 1 D
21 Z161400540 ROLLER PAPER FEED 1 D
22 Z161400090 BRAKET 2 1 D
23 1159100060 BUSH B-F8-13 2 D
24 Z051300870 SPRING LEAF 2 6 D
25 Z051300860 ROLLER COUNTER 6 D
26 ----
27 ----
28 ＊ Z161460010 GEAR BRACKET ASSY 1 D
29 ＊ Z161460020 GEAR BRACKET 2 ASSY 1 D
30 ＊ Z161360020 PULLEY BRACKET ASSY 1 D
31 ＊ Z190800210 LABEL ROLL PAPER LOADING 2 1 D
32 ＊ Z160800210 POSITION LABEL 1 D
33 ＊ 6915203100 PAN HEAD SCREW, W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
34 ＊ 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D



C

C

D

B

B
A

A

D

Ver. 2.0  Oct. 2008  

4

4

5

5

6

6

7

7

3

3

2

2

9

9

9

9

1

9

10

11

12

34

38

38

38

34

37

38

38

39

34

34

38

38

36

20
19

20

21

13

14

16

26

27

28
9

9

9
29

30

31

3233

35

36

36

36
36

36

35

31

18

17

15

22

23

24

25

17

18
16

19

ROLL PAPER DECK ASSY (2) 4 (OPTION)

43. 

Page 37

   Item 42



Item     Part Number Description Type Qty SC
1 Z161420050 COVER 3 ASSY 1 D
2
3
4
5
6
7
8 6923202102 BIND.HEAD TAPPING SCREW M4×12,Class2,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D
9 6807033310 RETAINING RING-E E7,Ni 10 D

10 9000780029 BEARING (LNR-1680HHR) LNR-1680HHR,POP24LY121 1 D
11 Z161302220 HANDLE 2 1 D
12 Z161301970 11T GEAR 1 D
13 Z161301960 10-22T GEAR 1 D
14 Z161301940 COLER 3 1 D
15 Z161301950 15T GEAR 1 D
16 Z161301390 SPACER 5 5 D
17 Z161301400 SPACER 6 5 D
18 9000780019 BEARING 5 D
19 Z161302290 SHEET 4 D
20 Z161300620 20T GEAR 2 D
21 Z161301240 COUNTER ROLLER 1 D
22 Z161400590 BRACKET 11 1 D
23 Z161400410 COVER 6 1 D
24 Z161302210 HANDLE 1 D
25 Z161400580 COVER 8 1 D
26 Z161301530 SPRING 7 2 D
27 Z161301520 HOLDER 2 D
28 Z161301560 BRACKET 43 1 D
29 Z051300460 SHAFT 3 1 D
30 Z051300970 PULLEY 1 D
31 Z161300480 RACK 2 D
32 Z161301410 FALNGE 1 D
33 Z161300460 16T GEAR 1 D
34 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
35 Z161300600 SPACER 3 2 D



Item     Part Number Description Type Qty SC
36 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 20 D
37 Z161400110 COVER 2 1 D
38 Z160800210 POSITION LABEL 2 D
39 Z160800220 LABEL SIZE 1 D



1

Ver. 2.0  Oct. 2008 

ROLL PAPER DECK ASSY (2) 5 (OPTION)

44. 



Item     Part Number Description Type Qty SC
1 Z166400630 ROLL 2 HARNESS 1 D



3

45. 

PRINT & ORIGINAL RECIVING TRAY KIT (OPTION)

Ver. 2.0  Oct. 2008 

5

2
9

9
2

1

7

8

1

6

6

4

4

4

4

5

5

10

10

3

9

9

9



Item     Part Number Description Type Qty SC
0 ＊ EQAC051 PRINT & ORIGINAL TRAY KIT 1 D
1 ＊ Z168000070 TRAY 4 2 D
2 ＊ Z168000220 BRACKET 2 D
3 ＊ Z168000370 BOTH SIDE ADHESIVE TAPE 2 D
4 ＊ Z168000400 CASTER (SSTY50BN) 4 D
5 ＊ Z168000470 RELEASE RING 6 D
6 ＊ Z168000480 GUIDE 2 D
7 ＊ Z168000490 TRAY 10 1 D
8 ＊ Z168000500 ARM 4 1 D
9 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 7 D

10 ＊ 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D



46. 

PRINT RECIVING TRAY KIT (OPTION)

Ver. 2.0  Oct. 2008 

1

4

7 4

2

3

1

6

6

8

8

5

5

5

7

7

7

7

7



Item     Part Number Description Type Qty SC
0 ＊ EQAC050 PRINT RECEIVING TRAY KIT 1 D
1 ＊ Z168000070 TRAY 4 2 D
2 ＊ Z168000490 TRAY 10 1 D
3 ＊ Z168000500 ARM 4 1 D
4 ＊ Z168000480 GUIDE 2 D
5 ＊ Z168000470 RELEASE RING 6 D
6 ＊ Z168000370 BOTH SIDE ADHESIVE TAPE 2 D
7 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 12 D
8 ＊ 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D


	KIP 3100 Parts Manual 2.0

	Assemblies 1 - 
Main  
	Assemblies 2 - Process Unit 
	Engine Frame 1 - Upper

	Engine Frame 2 - Front

	Engine Frame 3 - Sides

	Engine Frame 4 - Dev Press

	LED Head Frame

	Main Frame 1 - Left Side

	Main Frame 2 - Inner Rear

	Main Frame 3 - Inner Transport

	Main Frame 4 - Right Side

	Main Frame 5 - All

	Scanner 1 - Feed

	Scanner 2 - Drive / Glass

	Scanner 3 - Sensors / Motor

	Image Corona

	Transfer / Seperation Corona

	Developer 1

	Developer 2

	Toner Hopper

	Inner Transport

	Fuser Upper

	Fuser Lower

	Fuser Exit

	Roll Deck 1 - Clutch / Rollers

	Roll Deck 1 - Framing

	Roll Deck 1 - Left Side

	Roll Deck 1 - Inner

	User Interface

	Covers / Panels

	PCBs - Printer

	PCBs - Scanner

	Wire Harness - Printer

	Wire Harness - Scanner 1
	Wire Harness - Scanner 2

	Accessories - Print 
Guides
	PM Parts - 1 of 3 

	PM Parts - 2 of 3

	PM Parts - 3 of 3

	Options

	Dehumidifer - Roll One 

	Dehumidifer - Roll Two

	Roll Deck 2 - Option Assy

	Roll Deck 2 - Sides

	Roll Deck 2 - Drive 

	Roll Deck 2 - Inner
	Roll Deck 2 - Wire Harness

	Print and Original Tray - Option

	Print Tray - Option





